P/N 510-17400-02 / 510-17410-02
WITH PATENTED EASY-LEVEL™ LEG SYSTEM

FLOE DEEP WHEEL KIT E ; O E

ASSEMBLY INSTRUCTIONS AND OWNERS MANUAL FOR 4, 5/,
6’ & 8’ WIDE DOCK SECTIONS
For use in approx. *33"- 61" of water

A

DOCKS & LIFTS
Manufactured by:
FLOE INTERNATIONAL, INC.
48473 State Hwy. 65
McGregor, MN 55760
www.floeintl.com

S

iy,
N

—~ ST

[] [] (\
e
' () > ogn ’-,g“
*g" RANGE OF ,
ADJUSTMENT —
P N i B o N —
:—f—ﬁ
\‘Ag/
- [ [ N,
[] [] D
B g * We recommend that the lower dock
IS N frame is a minimum of 8” above
61" the water when properly adjusted.
WATER However, if you have high wave
DEPTH conditions that commonly exceed
33" 15” we recommend that you raise
WATER i
DEPTH your dock accordingly.
Deep wheel kit Deep wheel kit
fully extended fully collapsed
i A warnine A
Tools Required:
(2) 9/16" wrenches or sockets Torque Wrench Never adjust your dock legs with an
7/32" allen wrench Level impact wrench. Never adjust your dock

2’ square
Cordless drill with socket adaptor
and 1 1/8" socket or FLOE Speed Wrench

legs with more than 15 ft/lbs of force.
Applying too much force to your dock legs
will domage the mechanism.

DOCK OWNERS MANUAL IS LOCATED ONLINE AT

FLOEINTL.COM/MANUALS-AND-IN

FORMATION

1/21/19 REV 7/3/19 Instruction P/N 610-17400-02 page 1



FLOE DEEP WHEEL KIT COMPONENT LIST (PAIR)
P/N 510-17400-02

ltem Part # Qty Description Step #
1------001-70110-00 ----4----3/8” X 1 3/4” DOt §§------------=---- 2 ]
2------001-70113-00 ----2----3/8” X 2 1/2” bOlt §8 ----==-=---x==--=- 4
3------001-70114-00 ----1----3/8” X 2 3/4” bOlt §§------mmmmmmmmmmm-- 2 | Locatedin
4------001-70119-00 ----4----3/8” x 4” bolt ss 1 hardware kit
5------001-70123-00----2----3/8” x 5” bolt ss 2
6------001-71017-00---26---3/8” SAE flat washer ss ---------- 1,2,4
7------ 001-26728-00----2----Stainless steel spindle clip --------- 3
8------ 001-73818-00----2----3/8” x 1 3/4” button head bolt ss --2
9------001-76349-00--- 15---3/8” aluminum NUt --------===------ 1,2,4
10-----002-02080-00----2----Dock quick connect --------=--------- 4
11 -----002-02088-00----4----26" brace 2
12-----002-00064-00----2----Wheel kit brace bracket ------------- 2

13-----002-02136-00----2---- Side brace bracket ------------------- 2
14-----006-13200-00----2---- Plastic dock cap

2 Located in
2
15-----010-06001-00----2----Plastic dock wheel--------------=----- 3
2
2

hardware kit

16-----110-00219-01 ----2---- Deep wheel kit assembly ----------- Located in
17-----010-00020-00 ----2---- 2 1/2” washers

hardware kit
E 9
E 9

2) Side brace brackets

w —

M 3 ” ) P/N 002-02136-00
4) 26" braces
FLOE Dock Systoms
P/N 002-02088-00 e FIOE
(2) Dock quick connects Modlom & Decp Wheel I fpeir .

STEP 1

| p— LSS/
gluummﬂ—munuuuuni (e

E——
—

P/N 002-02080-00

P ou 7u wou

8) 3/8 SAE ss flat washers
P/N 001-71017-

q STEP 2
(2 ) 3:8 x bolts
N 001-; J JLU
- =
3.

(16) 3/8 SAE s flot washe
PAN001-71

(2) Deep wheel kit assemblies o

P/N 110-00219-01 l[[uuumunuuuuuml Bl
)

— (2) 348 x 13,4 ss bufon head bolis (1) 3/8.x 2 3/4" s bols
3 PN 001-70114-

(2) Wheel klt brace braCketS — P/N 001-73818-00
P/N 002-00064-00

STEP 4

(2)3i8x2 112" ss b
P/N 001-70113:

(2) 38 oluminum nuts
PiN 001-7634
plostic dock cops
P/N 006-13200-00
(2) Clip, Stoinless Steel-Spindle.

PN 001-26725.00 (2) 3/8 SAE ss flat washer
PiN 001-71017-00

Sand pads (1) Medium & Deep hardware kit

Plastic dock wheels
P/N 510-17000-00
Drilled 010-06001-00 / P/N 001-02313-00

Floating 010-06002-00

page 2 Instruction P/N 610-17400-02 1/21/19 REV 4/5/19



FLOE DEEP WHEEL KIT COMPONENT LIST (SINGLE)

P/N 510-17410-02

ltem Part # Qty Description Step #
1------001-70110-00 ----3----3/8” X 1 3/4” DOt §§----------nr---- -2 |
2------001-70113-00 ----1----3/8” X 2 1/2” bolt §§----------=-=====- 4
3------001-70114-00 ----1----3/8” X 2 3/4” bOlt §§------------===n=- 2
4------001-70119-00 ----2----3/8” x 4” bolt ss 1
5------001-70123-00----1----3/8” x 5” bolt ss 2
6------001-71017-00--- 14---3/8” SAE flat washer ss ---------- 1,2,4
7----- 001-26728-00----1---- Stainless steel spindle clip --------- 3

8------001-73818-00----

----3/8” x 1 3/4” button head bolt ss --2

_Located in
hardware kit

1
1
9------ 001-76349-00----8----3/8” aluminum nut ------=--=------- 1,2,4
10-----002-02080-00----1----Dock quick CONNEC -------=--------- 4
11-----002-02088-00----2----26" brace 2
12-----002-00064-00----1----Wheel kit brace bracket ------------- 2
13-----002-02136-00----1----Side brace bracket ------------------- 2 Located in
14-----006-13200-00----2----Plastic dock cap 4 hardware kit
15-----010-06001-00----1----Plastic dock wheel---------=----=----- 3
16-----110-00219-01 ----1----Deep wheel kit assembly ----------- 1 Located in
17-----010-00020-00----1----2 1/2” washers .
hardware kit
i ke 9
6 Wl o
(1) Dock quick connects Mediom & Deep Wheel Klts (single)

P/N 002-02080-00

(2) 26" braces
P/N 002-02088-00

STEP 1 N
ol 1]
0 T

{4) 3/8 SAE ss flat washers
P/N 001-71017-00

(2) 3/8 oluminum nuts

(2) 3/8 x 4" ss bolis P/N 001-76349-00

P/N 001-70119-00

STEP 2

(1) Deep wheel kit assemblies
P/N 110-00219-01

(1) 3/8 x 5" 38 bolts
P/N 001-70123-00

(5) 3/8 aluminum nuts
P/N 001-76349-00

(9} 3/8 SAE ss flot washers

SOLD SEPARATELY

Plastic dock wheels
Drilled 010-06001-00
Floating 010-06002-00

Sand pads
P/N 510-17000-00

P/N001-71017-00
{3)3/8 x 1 3/4" 38 bolls
P/N 001-70110-00

I

(W1}

|IIIIIIIIﬂIIIIIIMIIIIMIIIIIIIIIIIIIIMIIIIIIIIIIIIﬂ\i P ———

{1) 3/8 x 1 3/4" ss bution head bolts P/N 001-70114-00
P/N 001-73818-00
STEP 3 STEP 4
(1) Side brace brackets
P/N 002-02136-00 12172 voer
P/N 010-00020-00
(2) 1 7/8" plastic dock.
. P/N 006-13200-00
(1) 3/8 oluminum nuts
P/N 001-76349-00
o e
[
(1)3/8x2 1/2" ss bols
P/N 001-70113-00

(1) Clip, Stainless Steal-Spindie
P/N 001-26728-00

Hyy
McGragor, MN 55760
ind.com

1) Wheel kit brace brackets
P/N 002-00064-00

(1) Medium & Deep hardware kit
P/N 001-02312-00

1/21/19 REV 4/5/19

Instruction P/N 610-17400-02

page 3



FLOE DEEP WHEEL KIT EXPLODED VIEW
4’ WIDE DOCK SHOWN

Inner leg (Ref.)

page 4 Instruction P/N 610-17400-02 1/21/19 REV 4/5/19



FLOE DEEP WHEEL KIT EXPLODED VIEW
8’ WIDE SUNDECK SHOWN

(1)3/8 x 1 3/4" ss Bolt
(2) 3/8" flat washers

(1) 3/8" alum. nut
Pre-installed on 8' sundecks
Typ. (2) places

Outer leg (Ref.)

Inner leg (Ref.)

Shown with wheels turned in

1/21/19 REV 4/5/19 Instruction P/N 610-17400-02 page 5



Diagrams show 4’ wide dock sections.
ﬂ If you are attaching wheel kits to an 8’
: ~ wide sundeck reference the exploded
view on page 5.

Wheel kit leg
(May be turned 180°. If
room is needed beside the
dock for a boat lift. However
some stability will be lost.)

Wheel kit brackets

/ d
/ ’/
/ =
Fig. 1c
Fig. Ib\\ N
\ { / I \@T‘ i
| Sl
\J == |
1 \O*
\JI N Fig. Ta
1 @*
378" flat washers 1. Turn dock upside down and block corners to protect
the deck surface.
3/8" x 4" bolt 3/8" nut
2. Under normal conditions wheel kits are mounted
/ L as shown in Fig. 1a with the wheels facing out. If
/ N = necessary, wheel kits may be turned 180° for boat
&:L-_g; _ \ \ lift clearance. Refer to Dock Owners Manual for
1 "‘% special conditions on setting up your dock.
3. Once you have determined the orientation of wheel
kit legs, slide the wheel kit brackets onto each leg
, as shown in Fig. 1b.
|
_ 4. Insert wheel kit legs into the brackets that are pre-
Pre-installed —W installed on the dock. See Fig. 1c.
dock brackets/
5. Clamp the brackets to the legs using a 3/8” x 4”

bolt, nut and (2) flat washers on each bracket. See
Fig. 1b. Do not tighten bolts until both legs are
assembled and all bolts are in.

page 6 Instruction P/N 610-17400-02 1/21/19 REV 4/5/19




----- IMPORTANT - --..

Center braces on 5/, 6’ and

8’ dock sections attach to

3/8" flat washers

3/8" x 2 3/4" bolt

T

~Tig. 2d |

independent brackets unlike Fig. 2b |

4’ sections which
bracket as shown.

share a 3/8" x 1 3/4" bolt
3/8" flat washers

3/8" nut

3/8" flat washers 3/8" x 5" bolt

3/8" x 1 3/4" bolt 3/8" nuts

3/8" flat washers
3/8" x 1 3/4" button head bolt

IMPORTANT

Do not tighten any fasteners on step 1& 2
until all the braces are attached and the
wheel kit legs are square with the dock.

STEP 2-------u-u-.

1. Attach the 26” center braces to the wheel kit leg using
a 3/8” x 5” bolt, nut and (2) flat washers. The 26” side
braces are fastened using a 3/8” x 1 3/4” bolt, nut and
(2) flat washers. See fig 2b.

2. Connect the end(s) of the (2) center brace(s) to the
bracket on the dock using a 3/8” 2 3/4” bolt, nut and (2)
flat washers as shown in Fig. 2c. If attaching a single
wheel kit use a 1 3/4” bolt.

3. The ends of the (2) side braces are attached to the dock
as shown in fig. 2d. Bolt the side brace clamp to the
dock using a 3/8” x 1 3/4” button head bolt, nut and flat
washer. The brace is then bolted to the clamp using a
3/8” x 1 3/4” bolt, nut and (2) flat washers.

1/21/19 REV 4/5/19

Instruction P/N 610-17400-02 page 7



Wheel

Spindle Clip

Square wheel kits in hoth
directions

STEP 3 -----ccncunnn-
1.

Square the wheel kit leg(s) with the dock as shown in Fig. 3a
and tighten all the nuts and bolts. Torque to 20 ft/Ibs.

2. Slide the wheel(s) over the spindle on the wheel kit. Place
a 2 1/2” washer over the spindle on the wheel kit. Insert leg
of spindle clip in hole of leg spindle. Pull down on lower leg
of clip until it snaps into the hole on the opposite side of leg
spindle.

page 8 Instruction P/N 610-17400-02 1/21/19 REV 4/5/19



Y | 1

1. Turn dock right side up.

2. Attach quick connects to the wheel kit end of the dock
section if another section is to be connected to it. To attach
dock sections in a straight line quick connect should
be assembled as shown in Fig. 4a. When another dock
section connects to a side of the dock quick connects
should be placed as shown in Fig. 4c. Torque to 30 ft/

Ibs. Quick connects should be spread apart as far
as possible to keep the joining section from shifting
sideways.

—Fig. ab |

3/8" x 2 1/2" bolt

Touching weld

(

3/8" nut
Quick connect

3/8" flat washer Vertical dock

support

~Tig. 40 |

Set Position

Installation/Removal
Position (Allows sections

i

to pivot stress free)

Quick connect

prd

o

1

3. Place connecting dock sections in the
quick connect installation/ removal
position when installing or removing
multiple sections. Push the docks into
position in the water. Once the docks
are in position, put them in the quick
connects set position. See Fig. 4b.

4. Using a FLOE Speed wrench
or 1 1/8” socket and wrench,
adjust the height of the dock
so the bottom frame of the
dock is approximately 8”
above the water. *See note
on sheet 1. Turn the dock
adjusting nut on the top of the
dock clockwise to lower and
counterclockwise to raise.
Use a level to make sure all
dock surfaces are level. See
Fig 4c.

5. Once the dock is set in place
and leveled, insert the plastic
caps in adjustment nut hole
as shown in Fig. 4c.

|

Cordless drill may come fo a
sudden stop when the leg is fully
extended or retracted. Be sure to
have your cordless drill in clutch
mode when adjusting the legs.

Fig. 4¢ |

Dock adjusting nut  FLOE Speed wrench

Lower

Use of a corded drill may cause
electrocution. Failure to use drill

in clutch mode may cause injury

LPlaStiC dock cap or 1 1/8" socket R%e d

i

,\\ Al

Vi

Approximately
Side mounted
quick connects

~=\[_L~

to your hand or arm.

Never adjust your dock legs with an
impact wrench. If you can not turn the
adjusting nut, do not force it - you have
reached the end of the adjustment range.
DO NOT exceed 15 ft/lbs. Applying too
much force fo your dock legs will damage
the mechanism.

1/21/19 REV 4/5/19

Instruction P/N 610-17400-02

page 9









Instantly register your FLOE products online!

www.floeintl.com/registration
WARRANTY REGISTRATION

F ‘_ O E NOTE: FLOE products must be registered within 15 days of purchase to validate warranty. Please photocopy and fill out
e the form below and place in an envelope with proper postage or quickly register online. Please complete all information

DOCKS & LIFTS requested. FLOE INTERNATIONAL, INC. is not responsible for lost, stolen or misplaced warranty regisirations. If you are
mailing in your registration please address it to: FLOE International Inc., Warranty Registration Dept.
48473 State Hwy 65, McGregor, MN 55760-9514

NAME: PHONE: /

ADDRESS: qry: STATE: 1IP:
DATE PURCHASED: / / DEALER PURCHASED FROM:

E-mail:

[ Yes please C1 No you cannot contact me via e-mail with great offers and special promotions from FLOE International and it's quality authorized dealers.

PRODUCT PURCHASED rlease check all that upply

[ FLOE TRAILER.......covreeeeeeernnne Size: Model: VING:

[ POLARIS TRAILER ........ccvoveeenee Size: Model: VIN#:

T TRAILER ENCLOSURE................... Size: Model:

(T2 I £ — Model:

(0] [0 ————— DECKING 1S: 01 Cedar - .3 Carpeted - 1 Aluminum - (1 Aluma-Grain

(0T [0 —— DECKING IS: O1 Cedar - C1 Aluminum - O3 Aluma-Grain

NOTE: Please list Size for each Dock Component.

Size: xSz X Size: X Size: X Size: X
Size: X Size: X Size: X Size: X Size: X
Accessory: Accessory: Accessory:
Accessory: Accessory: Accessory:

TELL US ABOUT YOURSELF

How did you hear about FLOE:

Family Income: T3 25,000- 50,000 3 50,000 - 75,000 [175,000-100,000  [3100,000-125,000 [3125,000-150,000 [ over 150,000

Your Occupation: (I Professional/Technical 3 Upper Management/Executive I Middle Management [ Sales/Marketing
O Clerical/Service Worker [ Tradesman/Machine Operator/ Laborer

Spouses Occupation: [ Professional /Technical 1 Upper Management/Executive O Middle Management O Sales/Marketing
O Clerical/Service Worker [ Tradesman,/Machine Operator/ Laborer

Age Range: 18-29 [030-45 146 -55 [ over 55
Education: I High School O 2 year college O 4 year college O Graduate school

What most influenced you to buy a FLOE product: (select one)
I Advertisement OJ Quality O Warranty O Price [ Style/Appearance [ Features/Benefits

page 12 Instruction P/N 610-17400-02 1/21/19 REV 4/5/19



